@28w) E-7 mneded eDF0E mnoyns wewr cuesed 85mnd

Q¥D dBwd 3o 823GIBwW B 63663 S

* dwe - gf 26-45

o 9:de® BRBwO g wuAmesst (WELDER)

®  iNsIBB) BHHW

e FCAW g¢ed WELDER PERFORMANCE QUALIFICATION RECORD OR
TEST RECORD B3® g8B0:8ww .

o 3801 4 ¥®0m D BEYTig YRS

ez wewo gdos 88 eFdam
B9D 8ews’ cveed 881120 gBDr8 @d.

1. 90 0O dun®
¢ QOO ICBYEE DR-® W B0 988wd ¢f 2 O D& O Bewsy Adw ¥nl

2. Test Record/Welder Performance Qualification Test Record

e Test Record/Welder Performance Qualification Test Record 86 anes
20G1® y=n egdd@miemers’ B8uBlm mS dedm MOYD g Brw OG5y
BB 0 9eBuxsl me Gg&.

3. 000 BE0ig VBB - Oi BYD 8EWNST 888 BB @B
o IO @ED EDwH 8B WE VDO 81 MEHD EIVS @D 3NH 2B
*  BRYSEE 308 danewsy 880 4 1/2 = (v 0w®i02) BBw @ynw.
o dBw0ed BO0widw wews FCAW-3G-UF ewig Bws gne.
o oS0 EB WOV BBe®8 afoide, esw, Emw @R BEWSID B Y.

¢ oS wBWe penned B8 Bbverd Geenw WS BB yw.

o Ans mom B¢ Bedwed O 6wy gufem BE §od BAde gnae.

e Test Record/Welder Performance Qualification Test Record, e@icon &8 & 80
@E8Ds wBmed R 88wtd ¢f 2 WO Déd Dfewsy BIw ¢a&.

o oD BB dedm MOED gLierw OBsY wwhm WC 98y me ¢na.




@D VBB 80H RBBO wew BuD Bews’ eFdam @2fus We YH®.

o u350e® B8
o 3Dz & 32 DO 88 Dabmo

85300® B8w ewd gDwsy s 3 CnN 88 DI @538 »HO®

o oD AW BdHC FES PG Yyrww ePdddmoemew’sy
BHAD W6 e0D) ed® MOYD ¢Pimsrers O8%Y wwim 6 @8Buxy

DE ané.

2.00% ©®x dRuHS

¢ QOO ARuReS R BD 9a8wd ¢f 2 O D& D&ewsy
A g

4.0e38e3 D800

¢ 0B D80 § Comed @Bwz) »LNBA WEWIRW edD O WO
CB® 8BDEw @d

S.gds082) 0B

o B@xseng ol cndeng BVAD Bedm»H® O s
©¢8ne®5Ind oW 9EE® WO deodr MOYH gPis.-rw OBxY
B0 WO CD OB G,

o 33800 vWBMmB vOwmE BeANO® dv SgwEuAR® OBm wHhW
OB B¢ ¢8de® BB MRS wERs OBsYe wwhm »C Sedw
DO ¢PsRw OB5Y i WS OB GR®.

6. ©00cs D8I § %D eBwIy) mBNBAE EWBICH @O OO WS CNB®
8808w @d.




STAMP NO NSP/D0497
DATE OF TEST 2020-07-13
WELDING PROCESS FCAW
TYPE SEMI AUTOMATIC
1] ORI C WPSTME/O1
[BASEMETAL MATRIAL (5)WELDED A3b
SIZE /“THICKNESS 12mm
[ MANUAL MA EACH “ACTUAL RANGE
BACKING, (METAL WELDED FROM BOTH SIDES FLUX L ad _N/A
‘ ) FCAW WITH BACKING WITH BACKING
[ BASE METAL GROUP (P-NUMBER TO P-NUMBER) P NO:1 PNO:1,11&12
PLATE OR PIPE (ENTER DIAMETER IF PIPE) PLATE PLATE
GAS (QW-408) TYPE CO2 100% €02 100%
FILLER METAL SPECIFICATION (SFA) E71T - 1C E71T - 1C
FILLER METAL (F NO) SFA/ A 5.20 SFA/ A 5.20
| CONSUMABLE INSERT FOR GTAW OR PAW N7A N/A
GTAW N7A N7A
WELD DEPOSITS THICKNESS FOR EACH WELDING PROCESS AW T e TO T
WELD POSITION 3G(UP) FHV
WELD PR SSION (UPHILL 7 THN) N/A N7A
[ BACKING GAS (GTAW, FCAW OR GRAW) N7A N7A
GMAW TRNSFER MODE N7A N7A
WELDING CURRENT TYPE [(AC.DCEP, DCEN) /POLARITY(-VE)] DCEP DCEP
NON DESTRUCTIVE RESULT RESULTS REPORT NO
VISUAL EXAMINATION ACCEPTABLE
RADIOGRAPHIC TEST ACCEPTABLE RT/ME/00206
DESTRUCTIVE RESULT RESULTS REPORT NO
SIDE BENDS N/A
"TRANSVERS FACE & ROOT BENDS N7A
[ TONGITUDINAL FACE & ROOT BENDS N/A
FILLET WELD FRACTURE TEST RESULTS N/A LENGTH & PRECENT OF DEFECT(MM)
FILLET THOUGH THICKNESS(MM) LEG LENGTH(MM) CONCAVITY (MM)
MACRO EXAMINATION RESULT N/A CONVEX (MM) S
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